#### **Professional Information**

#### **SCHEDULING STATUS**



#### 1. NAME OF THE MEDICINE

DEMAZIN COLD and FLU tablets.

## 2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains:

Ibuprofen 200 mg

Pseudoephedrine hydrochloride 30 mg

For full list of excipients, see section 6.1. Sugar Free.

#### 3. PHARMACEUTICAL FORM

Tablets. Yellow round film-coated tablets without a breaking score line.

## 4. CLINICAL PARTICULARS

## 4.1 Therapeutic indications

DEMAZIN COLD and FLU is indicated for the relief of symptoms associated with the common cold, sinusitis, or flu, including nasal congestion, headache, fever, body aches and pain.

## 4.2 Posology and method of administration

Adults and Children 12 years and older:

Take one tablet every 4 to 6 hours. If symptoms do not respond to one tablet, a second tablet may be taken. Do not exceed 6 tablets in 24 hours.

Do not take for cold for more than 7 days or for fever for more than 3 days, unless directed by a doctor. If the cold or fever persists or gets worse, or if new symptoms occur, consult a doctor.

Use the lowest effective dose for the shortest possible duration of treatment.

## Paediatric population

Not to be given to children under 12 years.

#### Method of administration

For oral use.

DEMAZIN COLD and FLU should be taken with a glass of water, with food or after meals.

#### 4.3 Contraindications

DEMAZIN COLD and FLU is contra-indicated in:

- patients sensitive to ibuprofen or any other nonsteroidal anti-inflammatory agent (NSAID)
- patients sensitive to pseudoephedrine hydrochloride or any other sympathomimetic agent
- patients sensitive to any other component of this product (see section 6.1)
- persons under treatment with monoamine oxidase inhibitors, or within 14 days of stopping such treatment

- cardiovascular disease, heart failure, hypertension, diabetes mellitus, hyperthyroidism,
   hyperexcitability, prostatic hypertrophy, phaeochromocytoma and close-angle glaucoma
- patients who have had a severe allergic reaction to aspirin asthma, swelling, shock or hives, because even though DEMAZIN COLD and FLU contains no aspirin, or salicylates, cross-reactions may occur in patients allergic to aspirin
- · patients with impaired liver functions
- patients with severe acute (sudden) or chronic (long-term) kidney disease or failure
- patients with a history of gastrointestinal bleeding or perforation related to previous
   NSAIDs
- patients with active or history of recurrent ulcer, haemorrhage or perforations
- patients with bleeding disorders, haematological disorders
- pregnancy and lactation See section 4.6.

## 4.4 Special warnings and precautions for use

Caution is advised to those patients who are receiving coumarin anticoagulants.

DEMAZIN COLD and FLU should not be combined with other non-prescription pain relievers or any other ibuprofen-containing product.

Caution is required in patients with a history of hypertension and/or heart failure as fluid retention and oedema have been reported in association with non-steroidal anti-inflammatory therapy, including DEMAZIN COLD and FLU.

In view of the inherent potential of DEMAZIN COLD and FLU to cause fluid retention, heart failure may be precipitated in some compromised patients.

DEMAZIN COLD and FLU should be given with caution to patients with a history of gastrointestinal disease (e.g. ulcerative colitis, Crohn's disease, hiatus hernia, gastro-oesophageal reflux disease, angiodysplasia) as the condition may be exacerbated.

The elderly have an increased frequency of adverse reactions to NSAIDs, such as DEMAZIN COLD and FLU especially gastrointestinal bleeding and perforation, which may be fatal.

The risk of gastrointestinal bleeding or ulceration is higher with increasing doses, in patients with a history of ulcers and the elderly.

When gastrointestinal bleeding or ulceration occurs in patients receiving DEMAZIN COLD and FLU, treatment should be stopped.

Serious skin reactions, some of them fatal, including exfoliative dermatitis, Stevens-Johnson syndrome, and toxic epidermal necrolysis have been reported in association with non-steroidal anti-inflammatory therapy. Discontinue treatment at the first appearance of rash, mucosal lesions, or any other sign of hypersensitivity.

Pseudoephedrine is associated with risks of posterior reversible encephalopathy syndrome (PRES) and reversible cerebral vasoconstriction syndrome (RCVS). These are rare conditions that can involve reduced blood supply to the brain, potentially causing serious, life-threatening complications. Discontinue treatment immediately if any symptoms of PRES or RCVS, such as a sudden severe headache, feeling sick, vomiting, confusion, seizures and visual disturbances occur.

#### **Special Precautions:**

#### Ibuprofen:

Ibuprofen should be discontinued in patients who experience blurred or diminished vision or changes in colour vision.

Aseptic meningitis has occurred in patients with systemic lupus were erythematosus and patients with mixed connective tissue disease who receiving ibuprofen.

Bronchospasm may be precipitated in patients suffering from or with a previous history of asthma or allergic disease.

Ibuprofen can mask symptoms of infection, which may lead to delayed initiation of appropriate treatment, thereby worsening the outcome of the infection. Consult a doctor is symptoms persist or worsen.

Drug reaction with eosinophilia and systemic symptoms

Drug reaction with eosinophilia and systemic symptoms (DRESS) has been reported in patients taking NSAIDs such as ibuprofen in DEMAZIN COLD and FLU. Some of these events have been fatal or life-threatening. DRESS typically although not exclusively presents with fever rash lymphadenopathy, and/or facial swelling. Other clinical manifestations may include hepatitis, nephritis, haematological abnormalities, myocarditis, or myositis.

Sometimes symptoms of DRESS may resemble an acute viral infection. Eosinophilia is often present. Because this disorder is variable in its presentation, other organ systems not noted here may be involved. It is important to note that early manifestations of hypersensitivity, such as fever or lymphadenopathy, may be present even though rash is not evident. If such signs or symptoms are present, discontinue DEMAZIN COLD and FLU and evaluate the patient

immediately.

#### Pseudoephedrine hydrochloride:

To minimise the possibility of insomnia, the last dose for each day should be administered a few hours before bedtime.

Some cases of ischaemic colitis have been reported withpseudoephedrine.

Pseudoephedrine should be discontinued and medical advice sought if sudden abdominal pain, rectal bleeding or other symptoms of ischaemic colitis develop.

Cases of ischaemic optic neuropathy have been reported with pseudoephedrine.

Pseudoephedrine should be discontinued if sudden loss of vision or decreased visual acuity such as scotoma occurs.

#### Paediatric population

Avoid the use two or more different cold and flu medicines at the same time as this can result in serious adverse effects.

## 4.5 Interaction with other medicines and other forms of interaction

## Ibuprofen:

Interactions involving NSAIDs include possible enhancement of the effects of oral anticoagulants (such as warfarin) and increased plasma concentrations of lithium, methotrexate and digoxin.

The risk of nephrotoxicity may be increased if DEMAZIN COLD and, FLU is given with angiotensin-converting enzyme inhibitors cyclosporine, tacrolimus or diuretics.

There may also be an increased risk of hyperkalaemia with angiotensin-converting enzyme inhibitors and potassium-sparing diuretics.

The antihypertensive effects of some antihypertensive medicines including angiotensinconverting enzyme inhibitors, beta blockers, and diuretics may be reduced.

Convulsions may occur due to an interaction with quinolones.

DEMAZIN COLD and FLU may enhance the effects of phenytoin, oral antidiabetic medicines and insulin.

The risk of gastrointestinal bleeding and ulceration associated with DEMAZIN COLD and FLU is increased when used with corticosteroids, selective serotonin reuptake inhibitors, the antiplatelets clopidogrel and ticlopidine, or, possibly alcohol, bisphosphonates, or oxpentifylline (pentoxifylline).

The concomitant use of more than one NSAID (including aspirin) should be avoided because of the increased risk of adverse effects.

There may be an increased risk of haemotoxicity during concomitant use of zidovudine and DEMAZIN COLD and FLU.

#### **Ibuprofen**

NSAIDs, such as in DEMAZIN COLD and FLU, should not be used or 8-12 days after mifepristone administration as NSAIDs can reduce the effect of mifepristone.

#### Pseudoephedrine hydrochloride:

Pseudoephedrine hydrochloride should be given with caution to. patients receiving halothane or other halogenated anaesthetics.

An increased risk of dysrhythmias may occur if pseudoephedrine hydrochloride is given to patients receiving digoxin, quinidine or tricyclic antidepressants and there is an increased risk of vasoconstrictor or pressor effects in patients receiving ergot alkaloids or oxytocin.

Pseudoephedrine hydrochloride may reverse the action of many antihypertensive medicines and therefore special care is advisable in patients receiving antihypertensive therapy.

Pseudoephedrine may cause a hypertensive crisis in patients receiving a monoamine oxidase inhibitor (MAOI). See section 4.3.

Concurrent use with beta-adrenergic blocking medicines may inhibit the therapeutic effect of these medicines, with a risk of hypertension and excessive bradycardia and possible heart block.

Concurrent use with citrates may inhibit urinary excretion and prolong the duration of action of pseudoephedrine.

Concurrent use with central nervous system (CNS) stimulation-producing medications may result in additive CNS stimulation to excessive levels.

The use of levodopa with pseudoephedrine may increase the possibility of cardiac dysrhythmias.

Concurrent use of nitrates with pseudoephedrine may reduce the anti-anginal effects of these medications.

The use of thyroid hormones and pseudoephedrine concurrently may increase the effects of either these medications or pseudoephedrine.

In addition to possibly increasing CNS stimulation, concurrent use with other sympathomimetics may increase the cardiovascular effects and the potential for side effects.

Use with appetite suppressants and amphetamine-like psychostimulants may increase the risk of hypertension.

Pseudoephedrine may enhance the effects of anticholinergic medicines, such as tricyclic antidepressants.

## 4.6 Fertility, pregnancy and lactation

DEMAZIN COLD and FLU is contraindicated for use in pregnant or lactating women.

## Ibuprofen:

Regular use of non-steroidal anti-inflammatory drugs such as ibuprofen may result in:

First trimester

Inhibition of prostaglandin synthesis may adversely affect the pregnancy and/or the embryo/foetal development. Data from epidemiological studies raise concern about an increased risk of miscarriage and of cardiac malformation and gastroschisis after use of a prostaglandin synthesis inhibitor in early pregnancy. The absolute risk for cardiovascular malformation was increased from less than 1 % up to approximately 1,5 %. In animals, administration of a prostaglandin synthesis inhibitor has been shown to result in increased pre- and post-implantation loss and embryo-foetal lethality. In addition, increased incidences of various malformations including cardiovascular, have been reported in animals given a

prostaglandin synthesis inhibitor during the organogenetic period.

Second and Third trimester.

During the third trimester of pregnancy, prostaglandin synthesis inhibitors, may expose the foetus to: cardiopulmonary toxicity (with premature closure of the ductus arteriosus and pulmonary hypertension); renal dysfunction, which may progress to renal failure with oligohydroamniosis. At the end of pregnancy, the mother and the neonate may be exposed to: possible prolongation of bleeding time, an anti-aggregating effect which may occur even at very low doses; inhibition of uterine contractions resulting in delayed or prolonged labour.

#### Pseudoephedrine hydrochloride:

Pseudoephedrine studies on birth defects have not been done in humans.

However, studies in animals have shown pseudoephedrine causes a reduction in average weight, length and rate of bone formation in the animal foetus.

Pseudoephedrine passes into breast milk and may cause unwanted effects in nursing babies.

#### 4.7 Effects on ability to drive and use machines

None or negligible influence on the ability to drive or operate machines expected at recommended doses and duration of therapy. DEMAZIN COLD and FLU may cause dizziness and patients should avoid driving or operating machines if they experience this.

#### 4.8 Undesirable effects

Ibuprofen:

Blood and the lymphatic system disorders:

Less frequent: Agranulocytosis, anaemia, aplastic anaemia, eosinophilia, leukopenia,

neutropenia, thrombocytopenia, haemolytic Anaemia;

Frequency unknown: Ecchymosis

Immune system disorders:

Less frequent: Anaphylaxis or anaphylactoid reactions, angiitis, angioedema; bronchospastic

allergic reactions, allergic rhinitis, serum sickness-like reaction, systemic lupus

erythematosus-like syndrome, hepatotoxicity and aseptic meningitis, which may occur rarely,

may also be hypersensitivity reactions.

**Nervous System Disorders:** 

Frequent: Dizziness

Less frequent: Mild to moderate headache, nervousness or irritability, confusion,

hallucinations, mental depression, peripheral neuropathy, drowsiness, trouble in sleeping.

Frequency unknown: Convulsions, mood or mental changes.

Eye disorders:

Less frequent: Amblyopia (toxic), blurred or double vision or change in vision, conjunctivitis;

dry, irritated or swollen eyes.

Ear and labyrinth disorders:

Less frequent: Ringing or buzzing in ears; decrease or change in hearing.

Cardiac disorders:

Many of the cardiovascular effects may occur secondary to NSAID-induced renal function

impairment.

Less frequent: Oedema, hypertension, unexplained nose bleeds; cardiac dysrhythmias;

congestive heart failure or exacerbation of; fast or pounding heartbeat; flushing.

Frequency unknown: Angina pectoris or exacerbation of; pulmonary oedema.

Respiratory, thoracic and mediastinal disorders:

See also "Immune system disorders"

Less frequent: Alveolitis, pulmonary eosinophilia, pulmonary oedema, asthma,

bronchospasm, dyspnoea and wheezing.

Gastrointestinal disorders:

Frequent: Mild to moderate abdominal cramps; pain or discomfort; epigastric pain or

discomfort; heartburn, nausea.

Less frequent: Flatulence, constipation, decreased appetite or loss of appetite; diarrhoea,

indigestion, vomiting, gastritis, gastrointestinal bleeding or haemorrhage; melaena,

haematemesis, gastrointestinal perforation, gastrointestinal ulceration, irritation, dryness or

soreness of mouth. Gingival ulceration or aphthous stomatitis.

Frequency unknown: Colitis or exacerbation of; enterocolitis, oesophagitis, ulcerative

stomatitis, exacerbation of Crohn's disease; Hypokalemia\*.

Respiratory, thoracic and mediastinal disorders:

See also "Immune system disorders"

Less frequent: Alveolitis, pulmonary eosinophilia, pulmonary oedema.

**Hepato-biliary disorders:** 

Less frequent: Pancreatitis, hepatitis or jaundice (toxic).

Frequency unknown: Abnormalities in liver function tests.

Skin and subcutaneous tissue disorders:

Frequent: Skin rash.

Less frequent: Itching, bullous eruption, hives, Stevens-Johnson syndrome, toxic epidermal

necrolysis, erythema multiforme.

Frequency unknown: Eczema, exfoliative dermatitis, photosensitivity reactions.

Drug reaction with eosinophilia and systemic symptoms (DRESS syndrome), Acute generalised exanthematous pustulosis (AGEP).

## Renal and urinary disorders:

Less frequent: Fluid retention; oedema. unexplained vaginal bleeding, blood in urine; cystitis; renal impairment or failure; polyuria, renal papillary or tubular necrosis.

*Frequency unknown*: Renal calculi or obstruction; interstitial nephritis, nephrotic syndrome; renal tubular acidosis\*.

#### General disorders and administration site conditions:

Less frequent: Peripheral oedema.

## Investigations:

Less frequent: Decreased haematocrit and haemoglobin levels.

## Pseudoephedrine hydrochloride:

## Immune system disorders:

*Frequency unknown*: Hypersensitivity reactions, including cross-sensitivity that may occur with other sympathomimetics.

#### **Endocrine disorders:**

Frequency unknown: Altered metabolism, including disturbances of glucose metabolism.

## **Nervous System disorders:**

Frequent: Nervousness, restlessness, insomnia.

Less frequent: Giddiness, headache, sweating, muscular weakness, tremor, hallucinations,

convulsions.

Frequency unknown: Fear, confusion, irritability, psychotic states, tolerance with dependence may occur.

Eye disorders:

Frequency unknown: Ischaemic optic neuropathy.

Cardiac disorders:

Less frequent: Tachycardia.

*Frequency unknown*: Precordial pain, palpitations, hypertension and ventricular dysrhythmias may occur.

Respiratory, thoracic and mediastinal disorders:

Less frequent: Shortness of breath or troubled breathing.

Frequency unknown: Dyspnoea.

**Gastrointestinal disorders:** 

Less frequent: Nausea or vomiting.

Frequency unknown: Reduced appetite, thirst, ischaemic colitis.

Skin and subcutaneous tissue disorders:

Frequency unknown: Skin rashes, skin reactions including acute generalized exanthematous pustulosis (AGEP).

Renal and urinary disorders:

Less frequent: Difficult or painful urination.

Frequency unknown: Urinary retention.

\*Renal tubular acidosis and hypokalaemia have been reported in the post-marketing setting

typically following prolonged use of the ibuprofen component at higher than recommended doses due to dependence on the codeine component.

## Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued monitoring of the benefit/risk balance of the medicine. Health care providers are asked to report any suspected adverse reactions to SAHPRA via the "6.04 Adverse Drug Reactions Reporting Form", found online under SAHPRA's publications: https://www.sahpra.org.za/Publications/Index/8

#### 4.9 Overdose

See 4.8.

Prolonged use at higher than recommended doses may result in severe hypokalaemia and renal tubular acidosis. Symptoms may include reduced level of consciousness and generalised weakness (see section 4.4 and section 4.8).

Treatment is symptomatic and supportive.

The latest information regarding the treatment of overdosage can be obtained from the nearest poison control centre.

## 5. PHARMACOLOGICAL PROPERTIES

## 5.1 Pharmacodynamic properties

A 5.8 Preparation for the common cold including nasal decongestants and antihistaminics.

DEMAZIN COLD and FLU has decongestive, analgesic and antipyretic properties.

## 6. PHARMACEUTICAL PARTICULARS

<b>A</b> 4		•		
<b>61</b>	Lict	$\Delta t \Delta$	vain	ients
6.1	LISL	UI E	ALID	nents

- Anhydrous colloidal silica
- Calcium hydrogen phosphate anhydrous
- Croscarmellose sodium
- Hydroxypropylmethyl cellulose
- Iron oxide yellow
- Macrogol 400
- Magnesium stearate
- Maize starch
- Microcrystalline cellulose
- Talc
- Titanium dioxide

## 6.2 Incompatibilities

None known.

## 6.3 Shelf life.

36 months.

# 6.4 Special precautions for storage

Store at or below 30 °C. Protect from light and exposure to air.

Keep out of reach of children.				
C.E. Nature and contents of container				
6.5 Nature and contents of container				
Cartons containing blister-packed in Aluminium/ PVC/PVDC strips of 10, 12, 20 or 24				
tablets.				
6.6 Special precautions for disposal				
No special requirements.				
7. HOLDER OF CERTIFICATE OF REGISTRATION				
7. HOLDER OF CERTIFICATE OF REGISTRATION				
iNova Pharmaceuticals (Pty) Ltd				
15E Riley Road				
Bedfordview				
South Africa				
8. REGISTRATION NUMBER(S)				
37/5.8/0423				

**DATE OF FIRST AUTHORISATION** 

9.

16 February 2022